ASAHI DENKA KOGYD K. K. @

FURUKAWA BLDG. 3-14, 22CHOME NIHONBASHI-MUROMACHI, CHUOKU, TOKYO, JAPAN

PURPOSE

Test the performance capabilities between Adeka Ultra Seal MC-2010M and bentonite based
products under different conditions (increasing pressure and joint opening).

COMMENTS

Adeka Ultra Seal MC-2010M is manufactured from natural rubber with the addition of a liquid
hydrophilic urethane pre polymer. The hydrophilic agent becomes an integral part of the product.
It cannot be easily removed. Bentonite based products are a mixture of bentonite and other
substances such as butyl rubber. The product may disintegrate when in contact with water for a
period of time. This can lead to a failure of the waterstop. Cannot expect long term durability.

TEST SAMPLE

1. Adeka Ultra Seal MC-2010M (size: ZGim . (' 1 1uveddec stainless steel mesh)
2. Bentonite based products (size: 20mm X 10mm - purchased . USA)

TEST METHOD

Cast MC-2010M and bentonite based products into concrete test . 1« ks. Introduce water to the
joints for 300 days (@ 8 kef/cm” - 113.6 psi - 262 ft hd). See the attached chart. After 300 days,
open the joint Smm (0.197 inches) and increase hydrostatic head to compare waterstopping
performance. See attached chart.

COMMENTS ON TEST RE! .

While the joint was stable with no movement ( the SGrst 300 days), both products performed well.
No leaks at 8 kgffcm® - 113.6 psi - 262 ft. hd. T: 2 ioints leaked when they were opened 5mm and
pressure applied up to 2 kgffcm® - 28 4 psi. HOV/EVER THE JOINT WITH THE MC-
2010M STOPPED LEAKING AFTER A PERIOD OF TIME. THE BENTONITE SEALED
JOINT DID NOT STOP LEAKING. Note the results on the chart. The bentonite product
failed because of the breakdown in the product’s structure. The product could not recover its
waterstopping function. Note attached chart.

The test proves the superiority of Adeka Ultra Seal MC-2010M as compared to bentonite
products.

Call your local Adeka Ultra Seal Representative or (800) 999-3959 for more information.
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TEST RESULT
Days MC-2010M Bentonite Based
300 Omm opening No leak No leak
8 kgflem?
5mum opening Leak -eak
2 kgf/cm?
314 2 kgffem? NC -« Leak
353 2 kgf/em? LOLe < . “eak
2 kgffem? U Lee reak
B 3 keflom® ' VO Leak Leak
4 kgfiem? 17 "eak Leak
5 kef/em’ ek Leak
456 6 kgt/em? C ".eat eak
7 kgf/cm? 4 | ek
8 kgf/cm? R | eak
9 keficm? v Kk a1k
10 kgf/em? <K Leak
Conversion Factors
kgf/cm? psi ! Ftibs1 ,0
2 28 44 65.1
3 ¢ - 4
4 56.8% __13 1.
5 7111 164.0
6 8532 1.5.8
7 39 .54 no
8 FT3.76 —762 4
‘ ! 127
i 10 225 i 3oL
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